
                                                                                                                                                                                  Page 1 of 16 
DN090905                                                      © 2006 Gray Manufacturing Company, Inc.                                 670-90409 Rev. A 
 

         
Item     Qty        Part Number   Description 
1 8 441-59007 Self-Lubricated, Linear Slide Pad w/Insert Nuts 
2 2 918-04092 CORD REEL BRACKET 
3 1 918-04075 FUSE BLOCK 
4 1 591-00014 DUAL CIRCUIT DISCONNECT SWITCH, 350 AMP 
5 2 918-02013 Adapter Pad Weldment 
6 1 918-01005 DOWN STOP LATCH SUBASSEMBLY - RIGHT 
7 1 918-01006 DOWN STOP LATCH SUBASSEMBLY - LEFT 
8 1 918-04093 COVER ANGLE, LEFT 
9 1 918-04126 COVER ANGLE 
10 2 918-04066 CONTROL BOX MOUNTING BRACKET 
11 2 918-02006 Caster Arm Weldment 
12 1 918-02004 FRONT COVER WELDMENT 
13 1 918-04064 LINEAR POSITION TRANSDUCER 
14 1 353-45014 CYLINDER, HYDRAULIC, 3.000 BORE X 67.000 STROKE  
15 1 918-02002 Carriage Weldment  
16 1 918-02003 BASE WELDMENT 
17 1 353-40078 BARNES HYDRAULIC POWER UNIT 
18 1 591-00015 Battery Charger, 12 VDC, Single Bank (after December 2004) 
18A 1 591-00008 Battery Charger, 12 VDC (before December 2004) 
19 1 918-01008 HANDLE SUBASSEMBLY 
20 1 918-04050 PLASTIC BATTERY CONTAINER 
21 2 918-04125 LATCH, FLEX DRAW 
22 1 918-01016 MOLDED BACK COVER ASSEMBLY, LEFT SIDE 
23 1 918-01017 MOLDED BACK COVER ASSEMBLY, RIGHT SIDE 
24 1 918-02011 CYLINDER PIN WELDMENT 
25 1 918-04003 PLUG MOUNT BRACKET 
26 2 470-20007 Shaft, Grooved Ends, 3/8 Dia. 
27 2 480-01013 WHEEL, NON-METALLIC TREAD, 3.5" OD X 3/8 ID 
28 4 918-02012 SLIDE PAD MOUNT WELDMENT, LONG 
29 1 918-04086 PROP ROD 
30 8 918-04102 SLIDE PAD WELDMENT MOUNTING BOLT 
31 9 203-01205 NUT, HEX, 3/8-16 UNC, GR 8, PLT 
32 10 202-01236 CAPSCREW, HEX HD, FLANGE LOCK, 3/8-16 UNC, GR-5, PLT, 5/8 LG 
33 16 204-01212 WASHER, FLAT, 3/8" TYPE B, HARDENED, PLT 
34 2 202-01708 Capscrew, Special, 3/4-10UNC, Steel, Grade 5, Plated, 4 3/4" Long 
35 13 202-01235 Capscrew, Hex Hd, Flange Lock, 3/8-16 UNC, Grade-5, Plated, 3/4 Long 

Professional Service Equipment 

3501 S. Leonard Rd. 
P.O. Box 728 

St. Joseph, Missouri 64502 
U.S.A. 

Toll Free: (800) 821-7320 
Phone: (816) 233-6121 

Fax: (816) 233-7251 
Email: gray@grayusa.com 

www.grayusa.com 

Parts List 
 

WPLS-160 
Wireless Portable Lift System 

dwilson
Sticky Note
This part number is no longer available; if you need parts for the handle subassembly you will need to upgrade to new pallet style assembly #918-01054

dwilson
Sticky Note
Part number has been changed to 918-04165 (top mounted linear position transducer).



                                                                                                                                                                                  Page 2 of 16 
DN090905                                                      © 2006 Gray Manufacturing Company, Inc.                                 670-90409 Rev. A 
 

36 6 203-01705 Nut, Hex, 3/4-10UNC, Steel, Plated, Self Locking 
37 4 230-11003 Retaining Ring, External, E, 3/8" Dia 
38 2 918-04060 Spring Guide Pin 
39 8 203-00601 NUT, HEX, 6-32 UNC, STEEL, PLATED, NYLON LOCKNUT 
40 8 202-00601 SCREW, PAN HEAD, #6-32 UNC, STL, PL, .500 LG 
41 2 203-11202 Nut,.Hex, Jam,3/8-16 UNC, Steel, Plated, Regular 
42 4 202-00811 SCREW, PAN HEAD, Cross Recessed  Head,  #10-24 UNC, STL, PL, 2.000 LG 
43 8 200-31117 CAPSCREW, HEX HD, FLANGE LOCK, 5/16-18 UNC, GR-5, PLT, 1" LG 
44 2 202-00702 SCREW, PAN HEAD, #8 - 32 UNC X 1.750 LONG 
45 4 204-00801 WASHER, FLAT, 3/16" MEDIUM, STEEL PLATED 
46 6 203-01103 NUT, HEX, FLANGE LOCK, 5/16 - 18 UNC, PLT 
47 2 202-01237 BOLT, CARRIAGE, 3/8 - 16 UNC, PLT, 2.500 LONG 
48 6 202-00808 SCREW, PAN HEAD, #10-24 UNC, STL, PL, 1.000 LG 
49 2 202-00704 Screw, Pan Head, Cross Recessed Head,  8 - 32 UNC, STL, PL, 1.000 LG 
50 5 202-00701 SCREW, PAN HEAD, #8 - 32 UNC X .750 LONG 
51 9 203-10701 NUT, HEX JAM, #8 - 32 UNC, STEEL, PLATED 
52 8 202-01238 CAPSCREW,HEX HD,FLANGE LOCK,3/8-16 UNC,GR-5, PLT,1.500 LG 
53 8 203-01206 NUT, HEX, FLANGE LOCK, 3/8 - 16 UNC, PLT 
54 4 235-20004 Roll Pin, 1/8 Dia. X 5/8" Long 
55 1 200-31109 CAPSCREW,HEX HD,5/16-18 UNC,GR 5,STL,PL 1.500 LG 
56 2 231-40010 CABLE CLAMP, 3/8" DIA, NYLON 
57 8 200-31003 Capscrew, Hex Head, 1/4-20 UNC, Steel, Gr. 5, Plated, 5/8" Long 
58 4 203-01005 Nut, Hex, 1/4 - 20 UNC, Self Lock, Plated 
59 1 203-51200 Nut, 3/8, PALNUT, PW-375012 
60 8 202-00807 Cross Recessed Pan Head Machine Screw, Type 2, 10-32UNF X 5/8" Long 
61 4 203-00805 Nut, Hex #10-24 UNC, Steel, Plated, Nylon Insert Locknut 
62 2 233-15003 Spring, Compression, 1 3/4 O.D. 
63 28 202-00703 Screw,Hex Slotted Washer Head, #8-32, .375" Long 
64 2 441-59008 Bearing, Plain, Linear Slide Pad, 2 X 2, w/Insert Nut 
65 1 918-01007 WIRING HARNESS KIT, LOW CURRENT 
67 4 918-04103 SECURITY WIRE TIE 
68 1 918-01001 WIRING HARNESS KIT, HI-AMP CIRCUIT 
69 1 918-04089 300 AMP FUSE 
70 1 200-31207 Capscrew, Hex Head, 3/8-16 UNC, Steel, Gr 5, Plated, 1 1/4 Long 
71 2 918-04112 Bumper, Adhesive-Backed, Round 
72 1 918-04115 U-BOLT, 1.250 X .750 X 1/4 - 20 UNC, ZINC-PLATED 
73 12 918-04116 NYLON CABLE TIE, 5-1/2" LG X 0.130 WD, NATURAL COLOR 
74 5 918-04117 NYLON CABLE TIE, 7-1/2" LG X 0.178 WD, UV-RESIST. BLACK 
75 2 918-02014 Adapter Hanger Weldment 
76 1 231-40009 MOUNTING BASE, 3/16" CABLE TIE 
77        1          591-00007       Battery – 12 Volt Group 31 (Not Shown) 
78        1          918-04116       Control Box (Transceiver) (Not Shown) (Serial # 501842-781-458 & Higher) 
78A     1          918-04 051      Control Box (Transmitter & Receiver) (Not Shown) 
79 1 918-01002 Jumper Cable – One per System (Not Shown) 
 
 
 

dwilson
Sticky Note
For one side of a lift -pivot arm 
(2) 230-11004 Retaining Ring, External, Heavy Duty, ½” Dia.
(1) 470-21006 Shaft, Grooved Ends, ½ Dia., X 2.500 Long
(1) 480-00035 Wheel, 3 ½ O.D. X ½” Bore
(1) 892-02002Caster Pivot Arm Weldment



                                                                                                                                                                                  Page 3 of 16 
DN090905                                                      © 2006 Gray Manufacturing Company, Inc.                                 670-90409 Rev. A 
 

 
 
 

dwilson
Sticky Note
Serial number - stamped into lower right hand corner on carriage frame weldment.  918-00xxxxxx

dwilson
Sticky Note
Needle valve 353-50008 (same on all generations)

dwilson
Sticky Note
593-20061 is black neg cable that goes from solenoid to power unit.  This is purchased as part of the power unit & not a sellable part.



                                                                                                                                                                                  Page 4 of 16 
DN090905                                                      © 2006 Gray Manufacturing Company, Inc.                                 670-90409 Rev. A 
 

                                          

CARRIAGE VIEW

C

C

SECTION C-C

DETAIL A
SCALE 1:4

 
                                                               



  Page 5 of 16 
DN090905 © 2006 Gray Automotive Products Co. 670-90409 

34

36

14

 



  Page 6 of 16 
DN090905 © 2006 Gray Automotive Products Co. 670-90409 

SECTION A-A

 



  Page 7 of 16 
DN090905 © 2006 Gray Automotive Products Co. 670-90409 

SEE NOTE #5

SECTION B-B  
 
 
 
 
 
 
 
 
 



  Page 8 of 16 
DN090905 © 2006 Gray Automotive Products Co. 670-90409 

 

 
 
 
 
 
 



  Page 9 of 16 
DN090905 © 2006 Gray Automotive Products Co. 670-90409 

Wiring Harness Kit, Low Current 
 

5

1 4 3 2 9

11 10 7 8 6

 
 

Item     Qty        Part Number   Description 
1 1 918-04083 WIRING ASSEMBLY, CONTROL BOX HARNESS 
2 1 591-00011 RELAY, 12 VDC 
3 1 591-00012 TOGGLE SWITCH 
4 1 591-00013 PUSH BUTTON SWITCH 
5 1 918-04084 WIRING ASSEMBLY, RETRACTABLE CABLE 
6 1 918-04081 WIRING ASSEMBLY, CARRIAGE BULKHEAD HARNESS 
7 1 918-04105 WIRING ASSEMBLY, SOLENOID/SWITCH SHROUD 
8 1 918-04106 WIRING ASSEMBLY, SOLENOID/SWITCH, TOWER 
9 1 918-04107 30 AMP FUSE 
10 1 918-04082 WIRING ASSEMBLY, WHITE 
11 1 918-04085 WIRING ASSEMBLY, RED 
 
 
 
 
 
 
 
 
 
 
 



  Page 10 of 16 
DN090905 © 2006 Gray Automotive Products Co. 670-90409 

Down Stop Latch Sub-assembly - Right 

.125

SEE NOTE #1

SEE NOTE #2

SEE NOTE #3

SEE NOTE #5

SEE NOTE #4

2x

4x

SEE NOTE #6

SEE NOTE #6

21

3

7

6

2

13

5

3

15

16

4

12 8 18 14

11 9 10 17

 
 
 
 
 
Item     Qty        Part Number   Description 
1 1 918-04018 STOP BAR HOUSING 
2 2 202-41405 Bolt, Shoulder, 3/8 Dia x 1.250 Long w/ Locking Patch 
3 1 918-04058 DOWN STOP BAR--RIGHT 
4 1 235-21027 Roll Pin, 3/16" Dia. X 1 1/2" Long 
5 1 918-04101 SOLENOID PLUNGER LINK 
6 1 591-00010 LIMIT SWITCH, SEALED, W/ ROLLER 
7 1 918-04095 SOLENOID, ENCAPSULATED, 12 VDC 
8 4 204-00701 WASHER, FLAT, #8, TYPE A 
9 2 203-00501 NUT, HEX, #4 - 40 UNC, SELF LOCKING 
10 2 202-05001 SCREW, PAN HEAD, #4 - 40 UNC X 1.250 LONG 
11 2 204-00501 WASHER, FLAT, #4, TYPE B, WIDE 
12 4 204-10702 WASHER, LOCK, SPLIT TYPE #8, PLT 
13 1 235-20004 Roll Pin, 1/8 Dia. X 5/8" Long 
14 4 202-00705 SCREW, PAN HEAD, #8 - 32 UNC X .625 LONG 
15 1 204-01403 Washer, Flat, 1/2", Type A, Wide, Steel, Plated 
16 1 233-19004 SPRING, COMPRESSION, CONICAL, .687 X 1.703 OD 
17 2 204-10501 Washer, Lock, #4, External Tooth, Steel, Plated (after September 2005) 
18 4 204-10802 Washer, Lock, #10, External Tooth, Steel, Plated (after September 2005) 

 
 
 
 
 
 
 



  Page 11 of 16 
DN090905 © 2006 Gray Automotive Products Co. 670-90409 

Down Stop Latch Sub-Assembly - Left 
 
 
 

13

3

4

10 9 11 18

12 14 17 8

2 2

1

3

7

6

15 16

SEE NOTE #3

SEE NOTE #4

SEE NOTE #5

SEE NOTE #2

SEE NOTE #1

.125

SEE NOTE #6

SEE NOTE #6

2x

4x

5

 
 
 
 

Item     Qty        Part Number   Description 
1 1 918-04018 STOP BAR HOUSING 
2 2 202-41405 Bolt, Shoulder, 3/8 Dia x 1.250 Long w/ Locking Patch 
3 1 918-04059 DOWN STOP BAR--LEFT 
4 1 235-21027 Roll Pin, 3/16" Dia. X 1 1/2" Long 
5 1 918-04101 SOLENOID PLUNGER LINK 
6 1 591-00010 LIMIT SWITCH, SEALED, W/ ROLLER 
7 1 918-04095 SOLENOID, ENCAPSULATED, 12 VDC 
8 4 204-00701 WASHER, FLAT, #8, TYPE A 
9 2 203-00501 NUT, HEX, #4 - 40 UNC, SELF LOCKING 
10 2 202-05001 SCREW, PAN HEAD, #4 - 40 UNC X 1.250 LONG 
11 2 204-00501 WASHER, FLAT, #4, TYPE B, WIDE 
12 4 204-10702 WASHER, LOCK, SPLIT TYPE #8, PLT 
13 1 235-20004 Roll Pin, 1/8 Dia. X 5/8" Long 
14 4 202-00705 SCREW, PAN HEAD, #8 - 32 UNC X .625 LONG 
15 1 204-01403 Washer, Flat, 1/2", Type A, Wide, Steel, Plated 
16 1 233-19004 SPRING, COMPRESSION, CONICAL, .687 X 1.703 OD 
17 4 204-10802 Washer, Lock, #10, External Tooth, Steel, Plated (after September 2005) 
18 2 204-10501 Washer, Lock, #4, External Tooth, Steel, Plated (after September 2005) 
 
 
 
 
 

dwilson
Sticky Note
Use part number 936-04174 for the down stop solenoid.



  Page 12 of 16 
DN090905 © 2006 Gray Automotive Products Co. 670-90409 

Handle Sub-Assembly 
 

18

NOTE 1

NOTE 3

A

A

A

SECTIO N A-A

1

2

3

4

5

67

89

10

11

12713

20

19

17

15

16
21

22

24 20 7

18

25

 
 

Item     Qty        Part Number   Description 
1 2 232-20001 Handle Grip, 7/8 I.D. X  5" Long 
2 1 918-02010 CATCH ROD HANDLE WELDMENT 
3 2 203-01400 Nut, Hex, 1/2-13UNC, Reg., Steel, Plated 
4 1 918-04073 HANDLE DETENT CATCH ROD 
5 1 918-02009 HANDLE WELDMENT 
6 1 918-04006 VERTICAL PIVOT PIN 
7 5 230-12005 Retaining Ring, External, "E", 3/4 Dia. 
8 3 201-31212 SETSCREW,3/8-16 UNC,2 1/2"LG,STL,HEX SKT,CUP PT 
9 3 203-11202 Nut,.Hex, Jam,3/8-16 UNC, Steel, Plated, Regular 
10 1 918-02001 OUTER SPRING WELDMENT 
11 2 480-01012 WHEEL, NON-METALLIC TREAD, 8" OD X .750 BORE 
12 1 918-04054 AXLE 
13 4 204-01707 Washer, Plain, 3/4 X 14 Ga., Machinery Bushing, Narrow Rim 
15 1 918-04078 PRELOAD PISTON 
16 2 204-01403 Washer, Flat, 1/2", Type A, Wide, Steel, Plated 
17 1 918-01009 INNER SPRING HOUSING ASSEMBLY 
18 2 204-01712 WASHER, FLAT, 3/4", TYPE B, WIDE 
19 1 918-02007 HANDLE PIVOT WELDMENT 
20 6 441-01006 BEARING, COMPOSITE, .750 ID X 1.000 OD X .750 LG 
21 1 233-14012 Spring, Compression, 53/64 O.D. 
22 1 235-21027 Roll Pin, 3/16" Dia. X 1 1/2" Long 
23 1 015-20041 PAWL CASTING 
24 1 918-04080 HORIZONTAL HANDLE PIVOT PIN 
25 1 233-16002 SPRING, COMPRESSION, 3.656" OD x 14" Lg. 

dwilson
Sticky Note
Most parts for the handle subassembly are now obsolete; if you need parts for the handle subassembly you will need to upgrade to new pallet style assembly #918-01054.  Basic nuts, washers, handle grips & wheels are still available.

dwilson
Sticky Note
Part number has changed to 232-20114.  It is still available.

dwilson
Sticky Note
item 23 - is dark shaded part where handle rod weldment sits into. 

dwilson
Sticky Note
item 23 - is dark shaded part where handle rod weldment sits into. 



  Page 13 of 16 
DN090905 © 2006 Gray Automotive Products Co. 670-90409 

Placard Listing 
 

Item     Qty        Part Number   Description 
1 2 670-00247 Ident. Placard, WPLS-160 
2 1 670-00248 Ident. Placard, "Big G" 
3 2 670-00249 Wheel Adapter Storage Placard 
4 1 670-00250 Inform. Placard, Remember to Plug in, WPLS-160 
5 1 670-00251 Inform. Placard, Extension Cord Size, WPLS-160 
6 1 670-00252 Inform. Placard, Emergency Lowering, WPLS-160 
7 1 670-00253 Inform. Placard, Override Toggle, WPLS-160 
8 1 670-00254 Inform. Placard, Raise Push Button, WPLS-160 
9 1 670-00255 Inform. Placard, Emergency Power Jumper Cable, WPLS-160 
10 1 670-00256 Inform. Placard, Emergency Connection Point, WPLS-160 
11 1 670-00257 Inform. Placard, Emergency Lowering Needle Valve, WPLS-160 
12 1 670-10165 Inform. Placard, "Made In USA" 
13 1 670-10176 Inform. Placard, Multi-Language Notice 
14 1 670-10230 Inform. Placard, Warning, Tire Placement 
15 1 670-10347 Inform. Placard, Warning, Operating Instructions 
16 1 670-10348 Inform. Placard, Trouble Shooting Guide 
17 1 670-10352 ALI Warning Placard 
18 1 670-10353 ALI Caution Placard 
19 1 670-10354 ALI Safety Instructions Placard 
20 1 670-10360 Information Placard, Warning, Control Box Setup 
21 2 670-10359 Information Placard, Warning, WPLS-160 
22 1 918-01010 Column Lift Assembly less Controls 
23 1 918-01013 Manual Kit, WPLS-160 
24 1 670-10358 Information Placard, Patent Pending 
25 1 670-00259 Location-Channel Selector Switch, WPLS-160 
26 1 670-00260 Instructions for Use-Channel Selector Switch, WPLS-160 
27 1 670-10369 Information Placard, Caution, Release Brake 
28 1 670-10379 Information Placard, Warning, WPLS, Emergency Lowering 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



  Page 14 of 16 
DN090905 © 2006 Gray Automotive Products Co. 670-90409 

        

Trouble Shooting Placard

(670-10348) Applied inside

left fiberglass cover.

Use inside radius as

guide, centered.

                          

Multi-Language

Notice (670-10176)

on right cover

below cutout

Remember to Plug in

(670-00250) place above

door latch on left cover

Control Box

Setup (670-

10360) located

adjacent control

box on left cover.

Centered on 

Control Box.

Emergency Power

Jumper Cable

(670-00258) located

adjacent control box

on left cover of unit with

emergency jumper cable.

Line up with 670-00259.

Made in USA

(670-10165) located

as shown above

cutout

Channel

Selector

Switch

(670-00259)

Line up

with

670-00258

Caution Decal

670-10369

 
 

       
 

dwilson
Sticky Note
Green hold to run switch  591-00062 -the back side of this button is 591-00035 (contact block)

dwilson
Sticky Note
Off, sync, lock switch  591-00028

dcarpenter
Sticky Note
Raise lower switch 591-00041



  Page 15 of 16 
DN090905 © 2006 Gray Automotive Products Co. 670-90409 

Warning, Operating Instructions

(670-10347) located on outside of

right fiberglass cover as indicated

Use outside radius

as a guide for placement.

                     

Wheel Adapter Storage

(670-00249) located 

under Adapter Bracket 

(one on each side of

Carriage).

Warning Placard

(670-10359) located

on Carriage Reach Arm

(one on each side of 

Carriage) centered.
 

 
 
 

                                                                  



  Page 16 of 16 
DN090905 © 2006 Gray Automotive Products Co. 670-90409 

 
 
 

                                                                          
 
 
 
 
 

                                                          

Identification Placard

(670-00247) one on

each side at this

location to hide top

hole in corner.

                   




